
FLORIDA WATER RESOURCES JOURNAL • MARCH 2001 • 29

T
he Florida Keys Aqueduct
Authority provides potable water
to the residents of Monroe County

through a 130-mile long transmission
pipeline and 650 miles of distribution
system piping. The FKAA’s water treat-
ment plant in south Dade County treats
an average of 16.5 MGD. The FKAA cross-
connection  control program plays a ma-
jor role in maintaining the FKAA water
system integrity and thus is essential to
a supply of safe potable water that meets
all drinking water standards.

The cross-connection  control program,
adopted by the FKAA board in 1986, is a
written plan required by Chapter 62-555
FAC for community water systems. The
FKAA has the responsibility of eliminat-
[...]
and replacement of RPZ with DCM as-
sembly will cost approximately $240,000/
year. This represents an increase of
$140,000/year to the FKAA meter change-
out program. The FKAA also considered
the possibility of performing in-house or
contracting out the maintenance and test-
ing of the DCM assemblies. Cost informa-
tion was obtained from different certified
backflow testers who worked in Monroe
County. The cost for testing backflow
preventers without any repairs ranged
from $25 to $75. Using an average cost of
$35 to contract the maintenance and test-
ing of DCM assemblies, a cost comparison
of in-house versus contracted mainte-

nance and annual testing of the DCM
assemblies is as shown in the accompany-
ing table.

Based on the cost analysis, the FKAA
determined that the testing and mainte-
nance of the DCM assemblies would be
performed in-house and that the cost of
the changes to the program would not
have a significant impact on existing water
rates.

To implement the program effectively,
the FKAA hired a certified backflow tester
whose job is to perform inspections to
verify that customer’s facilities/homes
meet the criteria to qualify for the DCM
assemblies, the initial and annual main-
tenance and testing of the DCM assem-
blies, and other related duties.

Another recommendation and addition
to the backflow prevention program was
the formation of the Cross-Connection
Control Committee. The committee’s pur-
pose is to review and advise on matters
such as hazard potential, compliance time
frame, legal retaliation, and public edu-
cation. In a concerted effort, this would
help alleviate the FKAA as being per-
ceived as “the enforcer” of backflow pre-
vention policies.

The committee, composed of minimum
of five members, includes a local plumber
and a designee from the FKAA, the Mon-
roe County Department of Health, the
Monroe County Building and Plumbing
Department, and the City Building and
Plumbing Department. By engaging pro-
fessionals from various fields related to
water safety, the committee members
would benefit from the expertise and
knowledge shared concerning cross-con-
nection hazards, health effects, and
plumbing fixtures and uses.

Implementation
The accompanying flowchart shows the

implementation process of the cross-con-
nection control program. When the re-

vised written plan for the program was
completed, the FKAA issued a public no-
tification to discuss and approve the
changes at the monthly board meeting.
The revisions were approved in Novem-
ber 1997 for implementation in January
1998.

The FKAA screens a customer account
via customer service, new facility plan
reviews, or initial inspection. When a
customer signs up for water service and is
required to install a backflow prevention
assembly, customer service requires tem-
porary service pending installation of
backflow protection assembly for existing
customer accounts. If the DCM assembly
is required, customer service will have
the maintenance department replace the
existing meter with the DCM assembly.
For new customer accounts, the FKAA
engineering department performs the new
facility plan reviews and determines what
type of backflow protection assembly is
required. If the FKAA requires the instal-
lation of the backflow protection assem-
bly or DCM assembly, the installation of
the backflow protection assembly must
be installed prior to water service. The
FKAA engineering department also per-
forms initial inspection on existing facili-
ties. These inspections are typically initi-
ated by water quality complaints or
observations by field personnel and local
plumbers. If the FKAA determines that
the customer must install backflow pro-
tection after the meter, it will be required
within a specified time.

If the backflow protection assembly is
not installed within the specified time,
the FKAA discontinues water service until
the backflow prevention assembly is in-
stalled after the meter. Upon installa-
tion, the FKAA performs an initial in-
spection and test to verify that the
installation meets requirements and func-
tions properly.

If a customer fails to test a backflow
preventer within the specified time, the
FKAA discontinues water service until
receipt of a contract agreement between
the customer and a certified backflow
tester stating when the backflow
preventer will be tested.

The FKAA maintains a computer da-
tabase in which an inventory of installed
backflow prevention assemblies is input-
ted. Currently, the inventory is composed
of 2000 customer-owned backflow
preventers and 3500 DCM assemblies. It
contains information, such as size, type,
serial number, and date installed and
tested, on each backflow preventer and is
linked to the customer account informa-
tion, such as name, service and mailing
address, and size of meter. The database
is used to send annual letters reminding
customers that the annual test of the

# of DCM assemblies
to test, maintain, and # of FKAA Cost per meter Cost per meter

Summary repair by FKAA employees (In-house) (Contracted)

1999 2,360 1 $20 $35
2000 4,720 1 $11 $35
2001 7,080 2 $15 $35
2002 9,440 2 $12 $35
2003 11,800 3 $14 $35
2004 14,160 3 $12 $35
2005 16,520 4 $13 $35
2006 18,880 4 $12 $35
2007 21,240 4 $11 $35
2008 23,600 5 $12 $35

Avg. Cost $13 $35

 Assumptions: 1.  ten year meter change-out program
2. one-fourth of the customer accounts are waterfront
3. estimated 480 new customer accounts would require DCM assembly
4. FKAA cost to perform maintenance and annual testing would be the

cost of employees, vehicles, equipment, etc.
5. each FKAA employee would annually test 5,280 backflow preventers.



FLORIDA WATER RESOURCES JOURNAL • MARCH 2001 • 31

backflow preventer installed after the
meter is due, as well as to maintain record
keeping and a history of each assembly.

Summary and Conclusions
The FKAA’s overall objective of the

recommended improvements to the cross-
connection  control program was to im-
prove customer relations, compliance, and
protection of public health. The following
recommendations were approved and
implemented:

The FKAA allows the installation of
the DCM assembly in lieu of an RPZ
backflow preventer if the customer has
an auxiliary water source not connected

to the potable water system, and irriga-
tion systems that meet plumbing code.
There is no charge for the DCM assembly
for existing customers; new customers
pay the cost for the initial installation.
Customers are responsible for the instal-
lation of backflow preventers downstream
of the standard meter.

The FKAA performs annual testing
and maintenance of the DCM assemblies
at no cost to customers. Customers are
responsible for testing and maintenance
of backflow preventers installed down-
stream of the standard meter.

Although the FKAA was absorbing the
cost to install and test the DCM assem-

blies, it determined there would be no
significant impact on consumer water
rates. Those customer accounts who
qualify for the DCM assembly would have
the standard meter replaced with the
DCM assembly during the FKAA’s ten-
year meter change-out program or sooner.

Those customers who qualify for the
DCM assembly are no longer bothered
with letters to install or test backflow
preventers. The backflow preventer is
tested annually in a more timely manner,
and each customer has a form of backflow
protection – reduced pressure zone or
double check valve backflow assembly,
DCM assembly, or dual check valve.    ■



32 • MARCH 2001 • FLORIDA WATER RESOURCES JOURNAL

D
uring the 1980s many cities in
Florida built new treatment
plants based on low-rate, oxi-

dation ditch (and similar) technology. Al-
though these plants have been stable and
effective in meeting tightening effluent
requirements, as their service popula-
tions have grown they have to be ex-
panded. While simply building more low-
rate facilities is certainly an option, it can
be a very expensive option. Sometimes
converting low-rate facilities to higher-
rate processes and upgrading clarifiers
can achieve equivalent results at a much
lower cost. This article details such im-
provements at Lakeland’s W. Carl Dicks
Wastewater Reclamation Facility.

The increased rainfall of 1994 and 1995
led to a significant increase in flows to the
W.C. Dicks Wastewater Reclamation
Facility. In fact, the peak three-month
average flow exceeded the 10.8 MGD per-
mitted flow for the plant and was at a
level which previous capacity analysis
reports had predicted would not occur for
over ten years. As a result, Lakeland
authorized a re-rating evaluation to de-
termine if the operation of the existing
facilities could be optimized to increase
its capacities. During the evaluation, it
was found that increased organic load-
ings were resulting in overloading of the
facility. Influent COD loadings had in-
creased nearly 75% in two years, and
influent BOD loadings had increased by
100% over the same period. A design
analysis recommended the following
improvements:

• Upgrading two existing 85-foot diam-
eter primary clarifiers with energy dis-
sipating inlets, flocculating feedwells,
and spiral scrapers.

• Construction of an additional 85-foot
diameter primary clarifier with preci-
sion bearing drive, energy dissipating
inlets, flocculating feedwell, and spiral
scrapers.

• Elimination of the existing trickling
filters.

• Conversion of the existing Carrousel
basins to fine bubble aeration and modi-
fied Ludzack-Ettinger operation, with
multiple anoxic and aeration zones.

• Upgrading two existing 85-foot diam-
eter secondary clarifiers and two exist-
ing 100-foot diameter secondary clari-
fiers with energy dissipating inlets,
flocculating feedwells, current density
baffles, and spiral scrapers.

All of the improvements to the clarifi-

Upgrading a Wastewater Reclamation Facility
Paul A. Bizier

Paul A. Bizier, P.E., DEE, is director of
environmental engineering for Chastain-
Skillman, Inc., Lakeland.

ers were made in accordance with recom-
mendations published in several articles
(see references).

As part of the above improvements,
several other items were required. The
new primary clarifier required a cover for
odor control and connections to the exist-
ing odor control system. Three 450-HP
centrifugal blowers were installed to pro-
vide over 16,000 SCFM of air for the new
aeration system. The fine bubble diffus-
ers in the modified ditches included both
membrane diffusers (for the anoxic zones)
and ceramic diffusers (for the aeration
zones). An internal recycle of approxi-
mately four times the design flow is pro-
vided using a submersible propeller pump
in each of the three basins. A new 1,250-
kW emergency generator was also in-
stalled. These improvements increased
the rated capacity of the treatment plant
from 10.8 to 13.7 MGD.

Construction of the plant improve-
ments began in February 1997 with demo-
lition of the first trickling filter and con-
struction of the new primary clarifier.
Because of the necessity of maintaining
plant operation, construction proceeded
relatively slowly. Only one clarifier could
be removed from service at a time, and
similar constraints were imposed on the
modifications to the aeration basin. In
addition, the aeration blower structure
had to be completed and made opera-
tional before any modifications could be
made to the aeration basins. Because of
such complex interweaving of operational
requirements, construction required 23
months. Despite the relatively long con-
struction time, the construction cost for
all improvements was $3,850,000, or less
than $1.35/gallon of additional capacity.

Given the importance of the clarifiers
to proper operation, not only careful de-
sign, but also careful fabrication it is
vital. Therefore, careful review and selec-
tion of acceptable manufacturers is vital.
In addition, if the manufacturer’s capa-
bilities are not thoroughly understood,
site visits by owner’s and/or engineer’s
personnel should be considered.

The improvements, in addition to in-
creasing treatment capacity, have im-
proved system performance. Benefits
have been seen both in plant operations
and in the effluent quality.

Implementation of the Modified
Ludzack-Ettinger process and the anoxic
selector zones have significantly reduced
problems with bulking sludge. As is typi-
cal for many oxidation ditch type sys-

tems, the original Carrousel system pro-
duced SVI’s of 300 mL/g or greater. Lake-
land had previously modified the flow
scheme, essentially converting the trick-
ling filters to anoxic selector zones, by
recycling the RAS to the filters. While
that reduced bulking, it also resulted in
overloading of the trickling filters and a
reduction of effluent quality. With the
new anoxic selector zones, the SVI is
routinely 120 mL/g or less, and often as
low as 80 mL/g. The low SVI has reduced
the sludge pumping rate and benefited
effluent quality. The reduction in SVI
also increases the effective capacity of the
secondary clarifiers and the return sludge
suspended solids (RSSS) concentration.

 Prior to the modifications to the clari-
fiers, the larger suction-type secondary
clarifiers typically produced an RSSS con-
centration of approximately 6600 mg/L.
After the removal of the suction system
and replacement with spiral scrapers,
the RSSS concentration increased to 9200
mg/L, and it has exceeded 10,000 mg/L.
This nearly 50% increase, and a corre-
sponding decrease in the required pump-
ing rate, occurred even though the flat
floors in these clarifiers are less than
optimum for use with spiral scrapers.

After the improvements, and despite
the higher flows, effluent BOD and TSS
concentrations have remained essen-
tially constant. During the years prior to
1993 and the increase in industrial load-
ings, influent CBOD loadings averaged
269 mg/L and the effluent CBOD con-
centrations averaged 2 mg/L. As the in-
dustrial load began to impact the facil-
ity, influent CBOD concentrations
increased to 462 mg/L, while effluent
CBOD concentration averaged 6 mg/L.
Since startup of the complete modified
system in January 1999, the influent
CBOD concentrations have averaged 416
mg/L, while effluent CBOD concentra-
tions average 4 mg/L. Despite the in-
creases in both flow and loading, the
system is demonstrating excellent re-
moval of organic material.

The increased removal of organic ma-
terial is due in part to improvements in
the removal efficiency of the primary clari-
fiers. In 1993, prior to construction, the
primary clarifiers were removing 23.7 %
of the influent CBOD. In 1995 the reduc-
tion was 10.5%. Since the completion of



FLORIDA WATER RESOURCES JOURNAL • MARCH 2001 • 33

construction, the CBOD removal has in-
creased to 32%. It appears that the clari-
fiers have not yet been optimized fully, as
there is data indicating that CBOD re-
moval is heavily dependent on the total
sludge residence time in the primary clari-
fiers. Currently, the sludge residence time
in the primary clarifiers is approximately
73 hours, with a desired target value of
12-18 hours.

During the years prior to 1993 and the
increase in industrial loadings, influent
TSS loadings averaged 233 mg/L and the
effluent TSS concentrations averaged 5
mg/L. The industrial load consisted pri-
marily of soluble material, and so influ-
ent TSS concentrations did not increase
as significantly as did CBOD and COD
concentrations. During 1995  the influent
TSS concentrations averaged 276 mg/L
while effluent TSS concentration aver-
aged 6 mg/L. Since startup of the com-
plete modified system in January 1999,
the influent TSS concentrations have
averaged 320 mg/L, while effluent TSS
concentrations average 5 mg/L. Again,
the improved performance is partly at-
tributable to greater removal efficiencies
in the primary clarifiers. In 1993 the
primary clarifiers were removing 39.8 to
51% of the influent TSS. Since the comple-
tion of construction, the TSS removal has
increased to 61%.

The improvements in the secondary
clarifiers have resulted in units that can
handle 30% more flow without a deterio-